

PROPOSED EDL(300) for DH 2014

S.No.	Name of the Drug(Alphabetical)
1	Aceclofenac Tab 100mg
2	Acetazolamide Tab 250 mg
3	Acyclovir Injection 250 mg/ml
4	Adenosine injection 3 mg/ml - 2ml vial
5	Adrenaline inj. IP - 1mg/ml
6	Adrenochrome Monosemicarbazone 0.75 mg/ml
7	Albendazole 200mg/ml-10ml bottle , Tab 400 mg
8	Alkaline Citrate with Potassium oral solution
9	Allopurinol Tab IP 100mg
10	Alpha-Beta Arteether inj 150mg/2ml
11	Alprazolam Tab. 0.25mg , 0.5 mg
12	Amikacin 100 mg , 250mg 500 mg vial
13	Aminophylline injection 250 mg/2ml, 25 mg/ml
14	Amiodarone injection 50 mg/ml , Tab 100 mg, 200 mg
15	Amlodipine Tab 5 mg, 10mg
16	Amoxicillin +Clavunic acid Injection 125 +25 mg, 250+50 mg, 500+100 mg, syp 200mg+28.5mg Tab. 500+125mg
17	Amoxicillin +Clavunic acid syp 200mg+28.5mg
18	Amoxicillin 250 mg + Cloxacillin 250 mg / 5 ml- Syrup
19	Amoxicillin injection 250 mg, Cap. 250, 500 mg, syp. 125 mg/5 ml, Tab 125 mg
19	Ampicillin + Cloxacillin 250+250 mg, 500+500 mg Inj
20	Ampicillin Inj. 250mg, 500 mg/vial
21	Anti D Immunoglobulin for IV/IM Use (Monoclonal) Inj. 150mcg
22	Anti snake venom Inj. Polyvnt 10 ml (Lyophilized)
23	antitetanus Immunoglobulins Inj. 500 IU
24	Arginine powder
25	Artemether Inj. 80 mg/ml
24	Artemether+Lumefantrine Tab. 20 mg+120 mg
25	Artesunate 150 mg (to be used only in combination with Sulphadoxine 500mg - Pyrimethamine25mg tab)
26	Artesunate inj 60 mg /vial
29	Aspirin Low dose 75 mg
30	Atenolol Tab. 100, 50 mg
31	Atorvastatin tab IP 10, 20 mg

32	Atracurium Besylate Inj. 10 mg/ml
33	Atropine sulphate Inj. 0.6 mg/ml, 1% eye oint., 1% drop
34	Azathioprine tab 25, 50 mg
35	Azithromycin tab 250, 500 mg , susp. 200mg/5ml
36	Beclomethasone Inhalation I.P. 200 mcg per dose
37	Benzyl Benzoate lotion 25%
38	Betahistine Tab. 8, 16 mg
39	Betamethasone ointment IP 0.12%
40	Betamethasone sodium phosphate Inj 4mg/ml
41	Bevacizumab -100 IU Inj
42	Bisacodyl Tab. 5mg, suppositories 5 mg
44	Bortezomib -2mg Inj
45	Bromhexine hydrochloride Syrup. 50 ml
46	Budesonide Nebulising Suspension Containing Budesonide 0.25mg/ml - 2ml Amp
47	Bupivacaine HCL Inj 0.25%, 0.5%
48	Cabergoline Tab 0.5 mg
49	Calamine Lotion 100ml Bottle
50	Calcium Carbonate 500mg Tab.
51	Calcium Chloride Inj. 0.10%/10ml Amp
52	Calcium Gluconate Inj. 10%
53	Calcium phosphate Tab.
54	Calcium with Vitamin D calcium equivalent to 250 mg & vit. D3 400 IU
55	Carbamazepine tab 200mg, 400mg Syp. 100mg/ml
56	Carboplatin inj. 150, 450 mg
57	Carboprost (15-methyl PGF ₂ α) 250mcg
58	Carboxy Methyl Cellulose Drops 1% Eye Drops
59	Cefazolin Inj. 500ml/1gm
60	Cefixime 50 mg DT, 200 mg Tab
61	Cefoperazone 1000mg + Sulbactam 1000mg inj
62	Cefotaxime Sodium 250, 500 mg, 1gm
63	Ceftazidime inj 250mg/vial 500 mg, 1 gm
64	Ceftriaxone Inj. 250, 500 mg, 1 gm
65	Ceftriaxone+Tezobactam Inj. 125 mg, 1gm
66	Cephalexin Cap 125,250, 500 mg, Syp 125mg/ml
67	Cephalexin syrup Each 5ml Contains 125mg
68	Cetirizine Tab 10mg, Syp 5mg/ml
69	Cetrimide+Chlorhexidine conc. Solution 7.5% +15%

70	cetirizine syrup 1mg/ml
71	Charcoal activated (Powder)
72	Chloramphenicol eye ointment 1%
73	Chlorhexidine 19-21 % w/v
74	Chlorine based compound NADCC Tablets 75 mg With Available Chloroine 45 mg BIS
75	Chloroquine Phosphate Inj. 64.5 mg/ml, Susp. 50mg/5ml, 160mg/10ml, Tab 250mg
76	Chlorpheniramine Maleate Inj. 10mg/ml , Tab 4 gm
77	Chlorpromazine 25mg/ml Inj, Tab 25, 50, 100 mg
78	Ciprofloxacin Tab 250, 500 mg, Inj. 100mg/50ml , eye oint. 0.3%, eye drop 0.3%
79	Cisplatin 50 mg inj
80	Clindamycin 150mg/ml Inj
81	Clomiphene citrate 50 mg Tab
82	Clonidine
83	Clopidogrel 75mg Tab
84	Clotrimazole Cream I.P.- 2%w/w
85	Cough Syrup
86	Cyclophosphamide 500 mg, 1 gm inj
87	D-10 (dextrose 10%) 500 ml bottle
88	D-25 injection (dextrose 25%)
89	D-50 injection (dextrose 50%)
90	Decarbazine Inj. 100mg, 200mg, 500mg.
91	Deferasirox Dispersible Tab. 100, 250, 400, 500mg
92	Desferrioxamine Inj. 500 mg
93	Dexamethasone sodium phosphate Inj. 8mg/2ml
94	Dextran 70
95	Dextromethorphan Syp 30mg/5ml
96	Dextrose Inj. 5%
97	Dextrose with saline 5% + 0.9% I/V
98	Diazepam Inj. 5mg/ml
99	Diclofenac Sodium Tab 50mg, Inj. 25mg/ml
100	Dicyclomine hydrochloride Inj. 10mg/ml, Tab 10, 20 mg, oral solution 10 mg/ml
101	Diethylcarbamazine Tab 50, 100 mg
102	Digoxin Inj. 250 mcg/ml, Tab 0.25 mg
103	Diltizem Tab I.P. 30 mg
104	Diphenhydramine Syrup 12.5mg/5ml, Inj. 50mg/ml

105	Diphenhydramine syrup Syrup 12.5mg/5ml
106	Diphtheria antitoxin 10000 IU
107	Dobutamine Inj. 50 mg/ml
108	Docetaxel -20 , 120 mg Inj.
109	Domperidone 10mg Tab.
110	Domperidone 1mg per 1ml suspension in 30 ml bottle
111	Dopamine hydrochloride 40 mg/ml
112	Doxorubicin Inj 10mg, 50 mg
113	Doxycycline Tab 100mg, Cap 100mg
114	dydrogesterone 10 mg Tab
115	Electrolyte E 500ml bottle I/V
116	Electrolyte G Inj. 500ml bottle I/V
117	Electrolyte M 500ml bottle I/V
118	Electrolyte P Inj 500ml bottle I/V
119	Enalapril Maleate Tab 2.5, 5 mg
120	Enoxaparin Inj. 40mg equivalent to- 4000 IU, 60mg equivalent to- 6000 IU
121	Epirubicin 10mg Inj
122	Ethinylestradiol + Norethisterone
123	Etophylline +theophylline Tab 70+23 mg, ped. Syp. 46.5 + 40 mg/ml, Inj. 220mg/ml
124	Etoposide Cap. 50mg, Inj. 100mg/5ml
125	5-Fluorouracil (5-FU) -250mg Inj
126	Floconazole 2mg/ml inj
127	Fluconazole Tab 150 mg
128	Flumazenil Tb 5mg
129	Flunarizine 5 mg tab
130	Folic Acid IP Tab 5mg
131	Formaldehyde (Formalin) 37% acq
132	Framycetin sulphate 1%w/w Cream
133	Fresh Frozen Plasma
134	Frusemide Tab. - 40mg, Inj. 10mg/ml
135	Furazolidone Tab 100mg.
136	Gamma Benzene Hexachloride 1% solution 100 ml bottle
137	Gatifloxacin 0.3% Eye Drops
138	Gemcitabine -200, 1000mg Inj.
139	Gentamicin 40mg/ml Inj.

140	Gliclazide Tab. - 80 mg
141	Glyceryl Trinitrate Tab 0.5 mg
142	Glycopyrrolate 0.2mg/ml Inj.
143	Haloperidol 2.5mg/ml, Tab 5mg
144	Halothane BP 250 ml
145	Heparin Inj. 1000, 5000 IU
146	Hepatitis B Immunoglobulin 100 IU/vial
147	Human Albumin solution IP 20% w/v
148	Human immunoglobulin 5% Inj
149	Hydrochlorothiazide Tab. 25 mg
150	Hydrocortisone sodium succinate Inj. 100 mg/vial
151	Hydroethylstarch 6% Solution with Sodium Chloride 0.9% IV infusion
152	Hydrogen Peroxide solution 6% v/v
153	Hydroxy urea Cap. 500mg
154	Hyoscine butylbromide Inj. - 20mg/ml
155	Ibuprofen syrup 100mg/5ml
156	Ibuprofen Tab. 400 mg
157	Ifosfamide Inj. 1gm
158	Insulin soluble Inj 40 IU/ml
159	Insulins 30:70 Mixtard Inj.
160	Ipratropium Bromide 20 mcg / puff - Inhaler
161	Iron & Folic acid enteric coated Tab. 100mg of elemental iron(Adult)+FA 0.5mg BLUE
162	Iron & Folic acid enteric coated Tab. 100mg of elemental iron(Adult)+FA 0.5mg RED
163	Iron & Folic acid enteric coated Tab. 45mg elemental iron + Folic acid 0.4mg
164	Iron & Folic acid Syrup
165	Iron Sucrose Inj. 100mg/5 ml
166	Isoflurane Solution (Liquid for Inhalation)
167	Isosorbide -5-Mononitrate Tab. 20 mg
168	Isosorbide Dinitrate Tab. 5 mg
169	Isoxsuprine hydrochloride 10 mg Inj
170	Ketamine hydrochloride Inj. 10 mg/ml
171	Labetalol Inj. 20 mg/4ml
172	Lactulose solution 3.35gm/5 ml
173	L-Asparaginase 10000 IU
174	Levocetirizine Tab IP 5mg

175	Levofloxacin 500 mg Inj./100 ml
176	Levonorgestrol emergency contraceptives Tab. 0.75mg
177	Lignocaine Hydrochloride + Adernaline (2%+0.005mg/ml)
178	Lignocaine Hydrochloride Inj. 2%, Gel 2%, eye drops 4%
179	Lorazepam Tab. 2mg, Inj. 2mg/ml
180	Losartan tab - 50 mg
181	Low Molecular Weight Heparin (LMWH) 4000 IU, 6000 IU
182	Lysol IP (Cresol with Soap Solution) 5 Litre
183	Magnesium Hydroxide+Aluminium Hydroxide Tab. 500+250 mg
184	Magnesium Sulphate Inj. 50% w/v
185	Mannitol Inj. 10%, 20% - 100 ml bottle
186	Mefloquine Tab. - 250mg - 10 X 10 Tab
187	Mephentermine Inj 15mg/ml
188	Meropenam 125mg, 500mg inj
189	Mesalamine (5-Aminosalicylic Acid) USP tab 400mg
190	Metformin Tab. 500 mg
191	Methotrexate 10 mg tab
192	Methyl ergometrine maleate Tab. 0.2
193	Methyl Prednisolone Tab - 16 mg
194	Methyldopa Tab. 250 mg
195	Metoclopramide Inj. 5 mg/ml, Tab.10 mg
196	Metoprolol Inj. 1 mg/ml, Tab. 50 mg
197	Metronidazole Inj. 500 mg/100 ml, Tab. 200 mg, 400 mg, oral suspension 100 mg/5ml
198	Miconazole cream IP 2% w/w
199	Micronised Progesterone 200mcg
200	Midazolam Inj. 1mg/ml
201	Mifepristone 200mg Tab
202	Milk of Magnesia 11.25ml + Liquid Paraffin 1.25ml/5ml - Syrup
203	Misoprostal Tab. 200 mcg
204	Morphine sulphate Injection I.P - 10 mg/ml
205	Moxifloxacin Eye drop 0.5%w/v
206	Moxifloxacin Eye drop 0.5%w/v
207	Multivitamin drops (Approx 22 drops)
208	Multivitamin sugar coated Tab. NFL formula
209	N-acetyl cysteine 200 mg/ml Inj.
210	Naloxone Inj. 0.4 mg/ml

211	Neostigmine Inj. 0.5mg/ml
212	Netilmycin 200mg inj
213	Nifedipine Cap. 5mg, Tab. 10mg
214	Nitroglycerine 25mg/5ml
215	Noradrenaline Bitartrate Inj. 2mg base/2ml amp.
216	Norfloxacin Tab. 400mg
217	Normal Saline 500 ml bottle, 100 ml Inj.
218	Ofloxacin Tab. 200mg, oral suspension 50mg/ml, eye drops 0.3% w/v
219	Olopatadine Antiallergic Eye drop 0.1% w/v
220	Omeprazole Cap. 20mg
221	Ondanesteron Tab. , Inj. 2mg/ml, 2mg/5 ml
222	Oxaliplatin Inj 100mg, 50mg
223	Oxygen
224	Oxytocin Inj. 5 IU/ml
225	Paclitaxel Inj 100mg, 30mg
226	Pantoprazole Tab 40 mg, Inj 40 mg
227	Paracetamol Tab. 500mg, Syp. 125mg/5 ml
228	Penicillins-Crystalline penicillin, Benzathene penicilline, Procaine Penicillin
229	Pentazocine lactate Inj. 30 mg/ml
230	Permethrin Lotion 5% w/v
231	Pheniramine Maleate Inj. 22.75mg/ml
232	Phenobarbitone Inj. 200mg, Tab. 30,60 mg
233	Phenytoin Sodium Inj. 50mg/ml, Inj. 250mg/ml, Tab.100mg, Syp. 25mg/ml
234	Pilocarpine Eye drops 4%, 2%
235	Piperacillin +Tazobactam Inj. 4.5 gm
236	Piroxicam Capsules IP 20 mg
237	Potassium chloride Inj. 150mg/ml, Oral solution 100mg/ml
238	Potassium chloride
239	Povidone Iodine Solution ,5%, Vaginal pessary 200mg, Surgical scrub 7.5%
240	Pralidoxime (PAM) Inj. 25mg/ml
241	Primaquin Tab. 2.5mg, 7.5mg, 15mg
242	Procarbazine Cap 50mg
243	Promethazine Tab. 25mg, Syp. 5mg/ml
244	Propofol Inj. IP 1% w/v
245	Prostaglandin E2
246	Protamine Sulphate inj 10mg/ml5ml Amp

247	Pyridoxine Tablets I.P.10 mg
248	Quinine Sulphate Inj. 30mg/ml, Tab. 300mg
249	Rabeprazole 20 mg Tab
250	Rabies Immunoglobines 300 IU
251	Rabies Vaccine ID/IM 2.5 IU
252	Ramipril Tab. 2.5mg, 5 mg
253	Reduced osmolarity ORS Pkt. WHO formula
254	Ringer Lactate I/V 500 ml bottle
255	Rituximab -100, 500mg Inj
256	Salbutamol Sulphate Tab. 4mg, Nebulizing solution 1mg/ml, Inhaler 100mcg/dose
257	Salicylic acid ointment
258	Silver Sulphadiazine cream USP 1% w/w 25gm
259	Sodium Bicarbonate Inj. 7.5% w/v
260	Sodium Chloride - hyper tonic Inj. N/2 IP 500ml bottle
261	Sodium Hypochlorite 4 % Solution
262	Sodium Valproate Tab. 200mg
263	Spiramycin Tab 250 mg
264	Streptokinase Inj. 15laks IU
265	Succinyl choline Inj. 50mg/ml
266	Sulfacetamide Eye drops - 20%
267	Sulfamethoxazole+Trimethoprim (Pediatric tablets) 100mg+20mg, 400mg+80mg
268	Sulfamethoxazole800mg +Trimethoprim 160mg Tab, Suspension
269	Surfactant 4ml/Amp
270	Surgical Sprit 500ml
271	Tamoxifen citrate Tab. 10mg, 20mg
272	Teicoplanin 200mg/ml inj
273	Telmisatran 40 mg
274	Temozolomide -100mg cap
275	Tetanus Toxide 5ml/vial
276	Thiopentone Sodium 0.5gm Powder/vial
277	Thyroxine sodium 50,100 mcg
278	Timolol Maleate 0.5% Eye Drops
279	Tincture Benzoin Compound
280	Tinidazole Tab. 500mg, 150mg/5ml
281	Tobramycin 0.3% + Dexomathasone 0.1% Eye Drops
282	Torasemide Tab. 10, 20mg. Inj 200mg/2ml

283	Tramadol Inj. 50mg/ml, Tab. 50mg, 100mg
284	Tranexamic Acid Inj. 500mg/ml. Tab. 50mg
285	Trastuzumab 440mg Inj.
286	Tropicamide 1% Eye drop
287	Urokinase 5 Lac IU/vial Inj
288	Vancomycin Hydrochloride Inj. 500mg, 1000mg.
289	Vecuronium Bromide 4 mg inj
290	Venlafaxine 75 mg Tab
291	Verapamil Sugar Coated tab IP - 40mg
292	Vildagliptin Tab - 50mg
293	Vinblastine -10mg Inj.
294	Vincristine Inj. 1mg/ml
295	Vit B12 500 mcg /ml inj
296	Vitamin A Cap. 1 lakh IU, 2lakh IU. Syrup 100000 IU/ml
297	Vitamin K1 Inj. 1mg/0.5ml
298	Vitamin. B complex tab. NFI (PROPHYLACTIC)
299	Voglibose Dispersible Tab 0.3 mg
300	Zinc Sulphate Tab. Dispersible 10mg, 20mg